503-1, 2

SIDE DELIVERY

_.__
®
”‘n‘“'f
-n"—”
Q.

e

i?ﬁ ..!.l
B it
IR R b R

Ford Tractor Operations

Troy, Michigan 48084

Printed in the U.S.A.

PA-8450-E

April, 1980



| Sl Detivery Rooke

GROUP INDEX

SIDE DELIVERY RAKES - SERIES 503

GROUP NO. DESCRIPTION IMAGE LOC. PAGE NO.
1-1 Frame Parts (14-72,262,263,299,300,400,419) G2 3
1-2 Drive Parts ( 14-262,263,299,300,400,419) G3 ly
1-28 Drive Parts (14-72) Gl 7
1=3 ﬁaéi Parts (14-262,263,264,299,300,400,401, G6 10

402,419)
1-3A Reel Parts (14-72) G7 | 12
1-4 Stripper Parts (14-72,262,263,299,300,400,419) G8 14
1-5 Gauge Wheel Parts (14-265,419) G9 16
1-6 Gauge Wheel (Dual) Parts (14-115,266) G9 17
1-7 Rocker Arm Attachment (2409483) G10 18

PARTS NO LONGER SERVICED

Where a part has been removed from service and not replaced, the part
number has been removed from the catalog but the illustration and the

description remain.

T -
— — e

PA-8450-F | 0 April,1980




Szt 03&2/@%

MODEL INDEX
MODEL NO, Qggggggzggﬂ_ PAGE NO.
1472 Rake, Mounted Side Delivery (W/4 - Bar Reel) 1955/63 3,7,12,1k
14-115 Dual.Wheel Attaching Kit 1955/69 17
14-262 Rake, Mounted Side Delivery (W/4 - Bar Reel) 1961/63  3,4,10,14
14062 Rake, Mounted Side Delivery (W/5 - Bar Reel) 1961/63 3,4,10,14
14-264 Kit, Mounted Rake Reel Bar Conversion 1961/70 10
14-265 Attachment, Mounted Rake Single Wheel 1961/72 16
14-066 Attachment, Mounted Rake Dual Wheel 1961/72 17
14-299 Rake, Mounted Side Delivery W/4 Bar Reel 1964/71 3,4,10,14
14-300 Rake, Mounted Side Delivery W/5 Bar Reel 1964/71 3,4,10,14
14-301 Kit, Rake Drive Sheave 4" 1961/72 6
14-302 Kit, Rake Drive Sheave 6.75" 1964/70 6
14.-400 Rake, Mounted Less Teeth (W/5 Bar Reel) 1971/72 3,4,10,14
14-407 Kit, Mounted Rake Bar W/Rubber Mounted Teeth 1969/~ 10
14-L02 Kit, Mounted Raeke Bar W/Steel spring Teeth 1969/- 10
14-1419 Reke, Mounted Less Bars & Teeth 1973/- (Replaces 1L- 3,4,10,1L
265,301,L400)
PA-8450-E - 1 April, 1980




St Detevery Rake

GROUP 11

GROUP 1.2

e

&

GROUP 1-1

GROUP 1-3 :
GROUP' 1.5 4o

Figure A = Ford Mounted Side Dellvery Rake

= - T

<



@
- ]

FIGURE 1 - FRAME PARTS

@
1

PART NO. NAME AND DESCRIPTION
GROUP 1-1 FRAME PARTS

1 | 146510 FRAME, Main (Welded Assembly) . . « « « « « & 1
2 | PBF 9590 PIN, Link . . c s s s o s s & o s o s a s @ 2
LGCEWASHER 7/8 ) ‘Link Pin to Frame 2

3 NUT, 7/8 - 14 Hex) 2
L | 146549 STAHD, Rake, Welded Assembly . . . « « .« . . 1
LAY 140578 SPRING, Stand . . « + « + + & e o s s s s s s 1
5 | 146550 PIN, Stand Bracket ) Stand to Frame 1
- COTTER PIN, 1/8 x 3/4) 1
6 | 147879 % GUARDBelt.. e o e e e s e e 1
7 | 240789 'SHIELD, Belt (Welded Asaemhly) s e e e e e e -
- | 146796% SHIELD, Belt (Welded Assembly) . « « + « o« « & 1
- BOLT, 5/16 - 18 x 1" Hex Hd.) 2
- LDGKWASHER 5/16 ) Shield to Frame 2
- NUT, 5/16 - 18 Hex ) 2
- | 7001542 DECAL, "Ford"I,D, 4% x 25,42 White Block Letterd 1
- |} 149813 DECAL, PTO Instructions . . . . . e e o s o 1
- | 7502413 DECAL, "Be Careful” . . . .« « « « « & e s s -
150435 DECAL, Main Drive Instructions . . . . « . . . -

= | 150527 DECAL, Series 503 -

- % NOT SERVICED

FHHEFHHFMMOIFDOHEFFFFRFODMODMDF




FIGURE 2 - DRIVE PARTS

PART NO. NAME AND DESCRIPTION
GROUP 1-2 DRIVE PARTS
MODEL 14-262,263,299,300,L00,419

1 7502438 HOUSING ASSY., Bearing 1
2 | 149051 BEARING, DPiVE o o o o o o o 5 o s o o o s o o ¢ o o 2
3 147081 SHIELB, Bearing Seal o+ ¢ o s 6 s ¢ o 6 o 6 8 & & o @ 2
h 2L0795 SHA.FI‘ Drive ® & 8 @® ¢ & & & 8 4 @& B ® @ ® @ @& @ ° l
5 | 260139++ SPACER (W/1h=262, 1u-263, & Sheave Kit 14-302 Only) 1
- BOLT, 7/16-1L x 1 Carr.) 2
- WASHER, 7/16 Lock ) Housing to Main Frame 2
- NUT, 7/16-1L Hex ) 2

il




CS’%Z’M%

FIG. PART NO. [ NAME AND DESCRIPTION
GROUP 1-2 DRIVE PARTS
> MODELS 14-262,263,299,300,400,.19 (CONT'D)
6 | 146607++ SHEAVE, Main Drive (W/Models 14-262, 1L-263 & Sheave
Kit 14-302 Only) 1
- | 240793+ SHEAHE;IMain Drive 14-419 & Sheave Kit 14-301 Oniy) 1
7 FIN, 3/8 Clevis ) 1
_ COTTER PIN, 3/32 x 5/8) Sheave to Drive Shaft ]
8 Ehoﬁlh SHIELD’ BElt [} [ L L L [} ] L 3 L ] o L L L ] L & L & - E ] -] l
9 BOLT, 7/16-1L x 3/l Hex Hd) 1
10 WASHER, 7/16 Lock ) Shield to Housing Bracket 1
11 NUT, 7/16-1l Hex ) 1
12 | 240801 ROD, Sheave Adjusting) Adjust Sheave and Attach 1
13 NUT, 7/16-1lL Hex ) Rod to Main Frame 2
:]_J_]', lhaazh HmGERJIﬂerli---lt-i-tltlltii-' l
15 BOLT, 7/16~1L x 1-1/l Hex Hd) 2
16 WASHER, 7/16 Flat ) Hanger and Belt Shiseld 1
- WASHER, 7/16 Lock ) to Frame 2
17 NUT, 7/16=1l; Hex ) 2
18 | 1L6572 SHEAVE, Stripper Drive o+ o « ¢ s o @ o o » s o o o o 1
19 | 1L6543 BEARING ASSEMBLY & o o o o o o 5 ¢ o 5 o o o o o o o 2
194 | 116818 RING, Retaining o « o o « o o o o o ¢ o « s o o o o & 2
20 PIN, 1/l x 1 Spring (Sheave to Idler Hanger) 1
21 | 1LBB25 SHEAVE ASSEMBLY, Idler (including bearing) 1
-~ | 108822 SPACER, 33/6) I.D./ ) 1
= BOLT, 1/2-13 x 2-1/2 Hex Hd) H 1
L LOCKWASHER, 1/2 ) Sheave to Idler Hanger 1
- NUT, 1/2-13 Hex ) 1
22 | 1LT707L LINK, Belt Adjusting) To adjust Belt and to 1
23 NUT, 1/2-13 Hex ) Attach Link to Frame 1
2l 1146620 ?-BELT, HB Section (EL L9") Stripper Drive « o o o o« | 1
-= | 240831 V-BELT, 139,30 HC Section, Reel Drive o o o« ¢ o » o & 1
25 | 14085L UNIVERSAL ASSEMBLY -~ Less Shield ( 1961/1972) 1
Consists of:
26 | 1L6839 YOKE & SHAFT ASSEMBLY 4 o o s o o o o o o s o o o 1
27 | 1L91L7 YOKE, 1=3/8 Splined « o« « o o o o o o ¢ o o o o e 1
28 | 7501035 KIT, Universal (Service) o s o o o o o o =« o « o » | AR
29 | 119116 TOCK PIN ASSEMBLY o o ¢ o ¢ o o s s o s o o s o o 1
Consists of Pin plus:
30 | 149079 l RING, Retainer o o« o o o« o o o o o o o o o o o 1
31 | 1L8L66 SPRING, Lock Pin « « 4« o o o o o o o o o o o o o o 1
314 | 2L0B02 UNIVERSAL ASSEMBLY - Less Shield (1961/72) 1
. Consists of':

31B |1L68L2 YOKE & TUBE ASSEMBLY o o o o o o s o o o o o « o o 1
3162h0803 YO}{Eniitinnunnﬁilllinnriiuq l
28 | 7501035 KIT, Universal (Service) « o o o « o o o « o« o o« o | AR
- | 7502573 | DECAL,P.T.0. Shield Warning 1

5




St Delivety Fuke

FIG. PART NO.

2
- | 75021432
-— | 7502433
- 7502435
-— | 7502434
—— | 7502283
—— | 7501602
— | 210392
-— | 7502436
- | 1L04L28

|

27 | 1L91L7
28 17501035
29 | 149116
30 | 1L9079
31 | 1LBL66
28 17501035
32 | 87914-88
33 | 146835%
3L 1 146837*
35 17501098
36
37
-= | 2110793

NAME AND DESCRIPTION

GROUP_1-2 DRIVE PARTS .
MODELS 14-262,263,299,300,400,419 (CONT'D)-
YOKE & SHAFT ASSY., Use W/Plastic Shield (1973/-)
Tractor End
YOKE & TUBE ASSY., Use W/Plastic Shield (1973/- )
SHIELD, Outer-Plastic (Tractor End) (1973/- )
SHIFLD,Inner-Plastic (Imp'l, End) (1973/- )
BEARING, Shield Support
BEARING, 1/3 Segment

FITTING,Lube 1/4 28 x 7/16 Str.(Center of Drive Shaft )}

SHIELD, PTO - Bearing, Houslng-Oval
BOLT, 5/16-18 x 3/ Hex Hd.)
WASHER, 5/16 Flat )
NUT, 5/16-18 "U"-Type )

Shield to Bearing
Housing

UNIVERSAL ASSEMBLY (Adapts Universal Joint for use on
ffset Tractors)

Congists of Yoke & Shaft Assy. Plus:

YO’KE’ 1-3/8 SpliHEd & & @ & @ & =& & @ @ @& @ . & B
KIT, Universal (Service)
LOCK PIN ASSEIUELY @ ] ] L @ L a a @ ] L] L | L L L
Consists of Pin plus:
RING, Retainer . .
SPRING, Lock Pin s o« o o o o o s s o o ¢ s o s + o

L]
L]
[ ]
L
]
L)
L]
L]
L]
L
L
L
-

]
=
[ ]
&
L]
E
L
L]
L]
L]
[ ]
-
-

-] o L] L] o L L]

KIT, Universal Joint
Consists of Center Cross or Journal plus:
FITTING, 1/8-27, 65° Lube .
CUP & NEEDLE ASSEMBLY & o o s o o o s o

SEAL L 3 & L] L L ] L] L] L] L 1 L L L] L L) L]
RING, SNap e« « » s o s s & o o o o

2 & & &
. & & @

L
]
L]
- L &

PIN, 3/8 Clevis

) - | N
COTTER PIN, 3/32 ¥ S/B)Juint &‘*ube to Drive Shaft

+ MODEL 1L4=-301 - RAKE DRIVE SHEAVE KIT - L"

= ONE H H

I._|I

- &

AW

il mall gl S

el

1,,-301

SHEAVE ~ L" 0.D.

L] L] W L - L] L @ =] @ L L] L L] L ] & L &

++ MODEL 15-302 - RAKE DRIVE SHEAVE KIT -

SHEAEIE, Plain Elrive 6 & ?5 " O-D @ & ] L] L] L L] L L]
SPACER

& - L ] [ ] [ ] & L] . a -] ] ] L] - a - o ]

¥ NOT SERVICED




§ HOUSING, Drive .+ o 5 2 2 o o o o o »

BEARING, Drive

| WASHFR, Bearing « « o o o o o o o o o
| SHAFT, Main Drive, .99 x 8426 ¢ o & »
| SPACER, 1.0L x 1.35 x 56 Drive . « .
| SHIM, 1-1/32 x 1-1/2 x .029 Drive . .
| BOLT, 7/16-1L x 1-1/2 Carr)

WO o3 o0nniElw -

i NUT, 7/16-1l Hex
| % NOT SERVICED

| LOCKWASHER, 7/16 ) Housing to

L] L L o

HAME AND DESCRIPTION Q \
GROUP_ 1-24 - DRIVE PARTS - MODEL 14=72 (1955{612 1)-72

MNP N o [ e




Sméﬁm%

5 NAME AND DESCRIPTION
GROUP 1-24 - DRIVE PARTS - MODEL 1-72
110 | 16807 | SHEAVE, Main Drive o o o o o o o o s o o o o o o o o | 1
ll EPII'I_;. Sf’fﬂ X 1-3/11 Rﬂll = L B B a @ =] = L o & = L] L] 1
12 1 1L6791+ SHIELD, Chain (Welded Assembly) = o o o o o o o o o o 1
13 | 146790% SHIELDijhain Re;; o s s o o o 5 o s o s o s o 8 o @ 1
1L ROLT, 1/L-20 x 1/2 Carr. ) 8
- ENUL; 1/L=20 Spring (Trim)) Shields 8
i
§15 | 146802  SPROCKET, Main Drive o o o o o o o o s o « o o o o o 1
16 | 243133  SPROCKET, SMAll o o « o o = o 2 o o ¢ 6 6 o o o o & o 1
17 PIN, 3/6 x 1-3/L Roll = Sprockets « o o o« o o s o o o 2
18 CHATN ASSY, (50 Links of 1/2", #LO Roller Chain) . . 1
- : LINX, Riveted Type (Service from 173023) ¢ o « « o | L9
b lﬁhlSE LINK Connector s © ® © e & # & ® © & 8 B8 & & & & 1
- léhlSJ_L LINKDPSE‘t l!liiﬁl##ﬂﬂllllilli#m
- 16h153 EﬁK,PuDlprﬂnI#lth & @& © & ® ®* & & ® e & @ AH
- 1173023 gCHﬂTh ASSY., (100 Links of 1/2", #LO Roller Chain) . | AR
19 | 146568# | HANGER, Tdler (Welded ASSembly) o o o o o o o o o o o | 1
- | 1088244+ | HANCER, Tdler (Welded Assembly) « o o o o o o o o o o 1
20 FBoLm3 ?/ﬁi -1l x 1~1/L Hex Hd) 1
— | WASHER, 7/16 Flat ) |1
21 ?wa%ﬁFLI 7/16 Lock - ) Hanger to Frame 1
22 NUT, 7/16-1lL Hex ) 1
23 | 16572 ESHEAHE? Stripper Drive o« o c o s o s o o o o s s o o 1
ﬁ
2L, | 1L6793 % {SHEAVE, Id1ler o o « o o o o o » s o o 2 06 o ¢ ¢ & o o 1
| =~ | 148825++ ESHEﬁHE Tdler (Includes Bearing) o o o o o o o o o o 1
_— | BOLT, 1/2-13 x 2-1/2 Hex HA) 1
— | WASHER 1/2 Lock ) Sheave to Hanger 1
— NUT, 1/2-13 Hex ) 1
25 1146543 | BEARTNG, Sheave (One used after 1L-72 - 3501) 2
26 1146818 RING, Retaining (One used after 1L-72 - 3501) 2
27 |305088 * PIN, 1/ x 1-1/8 Roll - Bearings (One used after 1L4-72
? 3501) 2
. - lh8822 SPACEH; IdlE!I‘, 151 }[ .81 :{ 1!.&3 @ - o - & @ & e [ ™ & l
28 | 1L707L | LINK, Bed} AdJusting e o s s o o & o © o o o o o o o 1
- WASHEPJ 1/2 Flﬂt) ink to H 1
29 |NUT, 1/2-13 Hex ) o 0 naneer 1
30 | 1L6616 * | BOLT, 7/16-1L x 10-1/l, (Special) Sheave Adjusting 2
31 | NUT, ?/16 1l Hex ) 2
32 lhﬁ-f}ZD v""EAJI_.Th?uill:lli.iiiiiiillllll :].
33 1].].6619 ?-—BELT, 1&1-[“?/5 «a & ® @ ©® % & © € 9 0 @ & & ¢ =+ & @ B 1
3] | 1LEBL3 * | UNTVERSAL ASSEMBLY, Square Tube End ¢ o« o « » o o o o 1
; Consists of:
36 | 1L68L2 . YOKE & TUBE ASSY, (Welded) s o o o o o o o o o o o | 1
-- | 116838 |  YOKE, Splined 1=1/8 & ¢ ¢ o o o o o o o o o o o » 1
39 7501035 KIT, Universal Joint (Service) « o o o ¢ s o o o & 1
| ++ Eff, W/1k-T2 - 3501
* NOT SERVICED




Suit Deé'aay%

 pm— ——
FIG.| PART NO. NAME AND DESCRIPTION m'
2A GROUP 1-ZA - DRIVE PARTS - MODEL 1L-72 (19 ff[ﬂl@j}}ﬂﬁ]}lﬂﬂ
35 | 1LO8sy UNIVERSAL ASSEMBLY, Square Shaft, 1-3/8 Spline
(16" Shaft) 1
| Congists ofs
37 11L6839 YOKE & SHAFT ASSEMBLY ¢ o ¢ o ¢ 2 o o o o o 8 o 1
38 1h91h? YOKE, 1=3/8 SPline « o« o o o o o o o s o o o o o » 1
39 | 7501035 KIT, Universal (Service) « o o o ¢ o o o o o o o o 1
384 | 149116 LOCK PIN ASSEMBLY o o o ¢ ¢ o o s s ¢ o o s o o o 1
Consists of Pin plus:

38B | 145079 RING, Retainer . o« « o« o o o ¢ s s« o s s o o o 1
3801’.[8]-5.66 SPRIHG’YGkEGiI-il.llllli‘illlﬂl l
-~ 110,28 UNIVERSAL ASSEMBLY (Adapts Universal Joint for use on |

Offzet Tractorsyi 1

Congists of Yoke & Shaft Assy. Plus:
38 | 1L91LT | YOKE, 1=3/8 SP1ined o « o o o o o s o o a o o o o | 1
39 7501035 |  KIT, Universal (Service) s o « « o o o o ¢« o o « o § 1
384 | 149116 IOCK PIN ASSEMBLY ¢ o o o o o © ¢ o o » o o o o o 1
Consists of Pin plus: i
383 11.19079 RING, Retalner . ¢ o s s ¢ o » o o ¢ s.8 o o . 1
380 1,.1.8}.166 SPRING’EGRE‘.‘II--l--llll-llillli!llll
39 ?501055 KIT, Universal Joint . ¢ ¢ ¢ e o & 8 o o o o © @ @ 2
' Consists of: |

Lo § 146835% CUP & NEEDLE ASSEMBLY o o o o o o o o o o o o0 o L
).ﬂ. 111—1-6837% SE.A.-.J-i-i---.iitlp-nt-u--n:i"'-i l'.l.
L2 § 7501098 RING, Snap « o c s e o o 8 s s 8 s 8 s s o by
L3 FTTTING, 1/8 x 65“ Lube o 6 5 5 5 6 o 0 2 e o o e 1
L | PIN, 3/8 Clevis g Joint & Tube to 1
LS COTTER PIN, 3/32 x 5/8) Drive Shaft 1

| * NOT SERVICED




~ FIGURE 3 - PARTS

10

FIG.| PART NO. f NAME AND DESCRIPTION QTY. REQ.
1/~ Q4= Ty~ 10~ [y~
| , L00 12621263264 3,01
2 | GROUP 1-3 REEL PARIS 119 129913001 1402
1| 240832 REEL, RGKE & o o o o o o o o o o s o o of2 {2 | 2] 2|2
2 | 24,0854 SHEAVE, Reel ¢ o « o « o o o s o & o o d1 11 1111 |
- | BOLT, 5/16 - 18 x 3/4 Hex Hd.) 515151 5|5
- LOCKWASHER, 5/16 ) Sheava to {5 |5 {51 515
| -i NUT, 5/16 - 18 ) Reel 5 15 Slﬁ 5
3| 14,6808 SPINDLE, Front .« o « o o o o o o = o o o4= {2421 111
] i-l- ?.; ll{.6535 SPINDIJE, RE&I" e & & ® & & ® @ @ 'l-:..._-.l.l.ll_ ﬁ;' _l l l § 1 l



Siite Deltvety ke

—
PART NO.
|
5 lhé-al{}
6 | 146537
7 352506-S
8 | 149051
- | 17081
9 | 146811
10
| 11
-= | 24,0817 *
12 | 242117
13 | 148164
14 97632-5
15 | 148163
15A | 106966
15B | 106964
15C
16 | 240815
17 | 240844
18 | 146545
19 | 146546
20 | 7500856
-= | 7500973
. == | 7500974
21 | 7500817
22 | 7500989

e _M

NAME AND DESCRIPTION

| SHIELD, Tooth
| TOOTH, Spring Steel

SHIELD, Tooth 16.56"

'SHIELD, Tooth 20.00"

I T—

GROUP 1-3 REEL PARTS (CONT'D)

BOLT, 1/2 - 13 x 1-1/2 Hex Hd.) Rear
WASHER, 1/2 Flat ) Spindle
LOCKWASHER, 1/2 ) to Main
NUT, 1/2 - 13 Hex )

SHIM, 1-1/32 x 1-1/2 x .029
COLLAR, Spindle Rear
PIN, 1/4 x 1-1/2 Spring . . .
BEARING, 1 x 2 x .562 Roller . .
SHIELD, Bearing Seal

iiiiiii
lllllllllll
llllll
lllll

SPACER, 1 x 4.5 Pipe)
LOCKWASHER, 7/8 ) Front Spindle & Reel|

NUT, 7/8 - 9 Hex ) to Main Frame

HOUSING, Tooth Bar Bearing . . . « « « . &
BEARING ASSY, Tooth Bar . . « « « o« o « &
WASHER, 49/64 x 2 x 1/8 Countersunk . . .
RING, Snap - Internal c e e e e

CUP, Bearing =« + o « o s =
KEY, Reel Plate (Used W/242117)
PLATE, Reel Bearing
WASHER, 3/L4 Lock )
NUT, 3/4 - 16 Hex)

iiiiiii

L L L L L L & L] L [

Tooth Bar to Reel

Note: 14-401,402 Split

BAR ASSY, TOOth & o « o ¢ o« o o o o o o &

L L L ¥ L L L] L « @& # & 7 &

CLAMP, Tooth SPring . « « « « « « o « « &

SHIELD, Tooth 11.04"

TOOTH, Rubber
BOLT, 5/16-18 x 2~1/4 Carr.)
BOLT, 5/16-18 x 2-1/2 Carr.
WASHER, 5/16 Flat

3 Shield, Tooth
LOCKWASHER, 5/16 g
)

Clamp to Toot
Bar

NUT, 5/16 - 18 Hex

NUT, 5/16 - 18 Hex, Lock

*No longer serviced

1/,
401

0003 0p 0000 0o 00 0 OR = #“#‘FJFJEEhahu{bLﬂ

11

NN MNMDM MDD




Sdéﬁe&bﬁy%

F'IGURE 3A - REEL PARTS

Rk

12

B



St %ﬁb@%

14A

PART NO.

NAME AND DESCRIPTION

14653 %#
oL0166%
240854

146808
146535
146810
146537

149051

146811

148227 *
148166

148164
97632-S
148163

106964

148228

7500817
146829
146828
146545
146546

- .

GROUP, 1-3A REEL PARTS - MODEL 14-72

REEL, Rake (Welded Assy) (Used Prior to 14 .72 - 14624)
REEL, Rake (Welded Assy) (Effective with 14-72 - 14624)
SHEAVE, Reel .. ... . i i et
BOLT, 5/16 - 18 x 5/8) Hex Hd.

LOCKWASHER, 5/16 ) Sheave to Reel

NUT, 5/16 - 18 Hex )

SPINDLE, Front (Welded Assembly) .. .......ciiiiveerrn..
SPINDLE, Rear (Welded Assembly) ... ........ ... ...
SHIM, 1-1/32x 1-1/2 % 029, .. ...t et e e e eeane s
COLLAR, Spindle, Rear .. ...t iiei e et e e
PIN, 1/4 x 1-5/8 ROl . vcv vttt i e e et e e e neeneenns

BEARING, Tx2x 590Roller. .. ... ... ... . i,

SPACER, T XA PIpe. . oottt et ettt et ae e
LOCKWASHER, 7/8 )

NUT, 7/8 - 9 Hex ) Front Spindle to Reel

BOLT, 1/2- 13 x 1-1/2 Hex Hd. }

WASHER, 1/2 Flat ) Rear Spindle to Frame

LOCKWASHER, 1/2 )

NUT, 1/2 - 13 Hex )

HOUSING, ToothBarBearing . . ........¢covvi i rennnnn.
BUSHING, Tooth Bar. . ..., .. iii ittt i it it eeeanns
BEARING ASSEMBLY, ToothBar. .. .. .. .o i ii i e i e
WASHER, 49/64x 2 x 1/8Countersunk.. . .. ......cocveu....
RING, Snap Internal. .. ... ................ e e
CUPR, Bearing. . ..o v it it i it it et ettt e

NUT, 3/4 - 16 Hex Slotted) Housing Assembly thru Reel
COTTERPIN, 1/8 x 1-1/2)

PLATE, Reel Bearing (Used with Models 14-72 - 3501 to
14624) |

BAR, Tooth, 1-1/2Square x98-1/8 . ................ e
BOLT, 5/16 - 18 x 2 Hex Hd)

LOCKWASHER, 5/16 ) Housing Assembly to Bar

NUT, 5/16 - 18 Hex )

TOOTH, Rubber

SHIELD, Tooth Right. ... .. .t i ittt ie sttt es s nnananns
SHIELD, Tooth Left. . . .i. it i et e e e et i ieenee e annns .
TOOTH, SPriNg. . ot ittt ittt e et e i et e teameeannens
CLAMP, ToothSpring. . . ... .. ittt it it it einns e
BOLT, 5/16- 18 x 2 1/2 Carr.)

WASHER, 5/16 Flat -} Tooth & Shield to Bar
LOCKWASHER, 5/16 )
NUT, 5/16 )

13

# NOT SERVICED




St Dettvery Ruake

|
FIGURE 4 - STRIPPER PARTS

14




=) N =

o 0~ O

10
11

12

13
14
15
16
17
18
19
20
21

145975
146555
146559

146565%
240830

| 146564

142382
SEVEES

163893

146563

147073
147864

352506=8

St 935’0%7%

NAME AND DESCRIPTION

GROUP 1-4 STRIPPER PARTS
MODEL 14-72, 262, 263,299, 300, 400, 419

STRIPPER, Tooth (Welded Assembly) ......................
SPINDLE, Left (Welded Assembly). . ........c. v ...
SPINDLE, Right (Welded Assembly). . ........... 0.,
SCREW, 5/16 - 18 x 1/2 Self Tapping) Spindle to
LOCKWASHER, 5/16 ) Stripper

BRACKET, Stripped, Left . ....... .0 i,
BRACKET, Stripper, Right - (14-262, 263, 299, 300, 400, 419)
BRACKET, Stripper, Right- ( 14-720nly). .. .. .. .. .. oo,
FLANGE,Bearing. . ..........coniviiienn.. e
BEARING, Stripper REQIGN PCR. FAFNIR ............
COLLAR ASSEMBLY, Bearing. . ... ... v it i i eeeeennn.
BOLT, 5/16- 18 x 7/8 Hex Hd )

LOCKWASHER, 5/16 ) Bearing and Flanges

WASHER, 5/16 Flat (14-72 Only) to Stripper Bracket
NUT, 5/16 - 18 Hex )

SUPPORT, Stripper. « vt vttt ittt et ettt et ne e nnns
BOLT, 7/16- 14 x 1 1/4 Hex Hd. )
BOLT, 7/16 - 14 x 2 3/4 Hex Hd. ) Support & Bracket

WASHER, 7/16 Flat ) to Frame
LOCKWASHER, 7/16 )
NUT, 7/16 - 14 Hex )

GUARD ASSEMBLY, StripperBelt .. ......... ... ... ... ....
SHEAVE, StripperDrive. . .. ..ottt ittt vt e e

PIN, 1/4 x 1 1/2 Spring - SheavetoSpindle ..................

15

Qry.
REQ.

=% =3

OO NNAE === 0= =

— e =2 N DN b=




FIGURE 5 ~ GAUGE WHEEL

FIG. PART NO. NAME AND DESCRIPTION REQ.
GROUP 1-5 GAUGE WHEEL PARTS 1/,-265]

5 MODELS 11,-265,419 JL4-119

1 1078L6 WHEEL ASSEMBLY, Gauge Iess L, x 8 Tire & Tube s+ ¢ o o | - 2
Consists of Wheel plus:

2 10?8h9 BEARING, %Eﬂl @ @& & & @& & & @& & @ » & & °© @ 0 8 }.I.
3 lhh926 EURK’ e & & 2 H# @ @ B & » @& 2
L BOLT, 5/8 = 11 x 8 Hex Hd s o o o 2
5 lh?ﬁ?? CUP, Hub ¢ @ ® © ® & ®» © ® © @ ® @ & © & © & © ° & @ LI.
6 lh?ﬂ?s WASHER, Hub ®f &8 & @ @ @& #® ® @2 @» & =+ & @& @ @« ¢ 0 & & @ h
? 1].Lh9].l.9 SPACER, -6BT X 1 X 6'1/16 Tuba ® & & & @ @ & & & & @ 2
3 LOCKWASHER, 5/8 ) Fork to Wheel e
9 NUT, 5/8 = 11 Hex) 2
10 144930 HOUSING, Gauge Wheel (Welded Assembly) e s o o o o o 2
ll lhﬁ?ﬂﬁ BUSHING, H}i’lnn ¢ & & & ® & % & & @ B & & & = & ° © @ 2
11,6781 BUSHING, Nylon, Flanged « o o ©» o s « o s « s o o o o 2
PIN, 5/32 x 2-1/L) 2
PIN, 3/8 x 1-1/2 ) Fork to Housing 2
PIN, 7/32 x 1-1/2) 2
BOLT, 1/2 = 13 x 3-1/2 Sq Hd) 2
LOCKWASHER, 1/2 ) Gauge Wheel to Frame 2
NUT, 1/2 - 13 Hex ) 2
BOLT, 7/16 = 1l x 2 Hex Hd) 2
LOCKWASHER, 7/16 ) Gauge Wheel Adjusting 2
NUT, 7/16 - 1L Hex ) 2

I T




FIGURE 6 — DUAL WHEEL ATTACHMENT

FIG. PART NO. NAME AND DESCRIPTION ggf:
L=
6 GROUP 1-6 MODEL 14115 & 1,,=266 DUAL WHEEL ATTACHMENT[)-266
1 107846 WHEEL ASSEMBLY, Less Ii x 8 Tire & Tube o o o & o o @ 1
Consists of Wheel which 1is not serviced
separately plus Bearings listed below:
2 107849 BEARING, Wheel o o o o o o o o s o« o« o o s o o 2
3 lh?lBD FORK HSSEI"IBLY, Dual Wheel 4 o o o © o o o o s o o o L
Consists of Fork plus:
L 146781 BUSHING, Flanged, NYlon + o o o s ¢ o s o o« o @ 1
5 149176 BOLT, 5/8 = 11 x 1LeS Hex HA 4 o o o o ¢ o o o o o o 1
6 147077 CUP, HUD 4 o o o o o« o o o o s s o« s o o s s s s s o 2
l 14,7075 WASHER, HUD ¢ o o o o o o o o o o a o o o s o a o s o 2
8 1L9LS SPACER, .687 x 1 x 6-1/16 TUDE o o o o o o o o o o o 1
9 TOCKWASHER, 5/8 4 ¢« v ¢ o « o o o o o o o s o o o o 1
10 NUT, 5/8 = 11 HEX o o o o o o o a o o o o s s o o o o 1

l

177




L RCRE B

rmmesE  —

)
f(ir‘

FIGURE 7 — ROCKER ARM

D

18

FIG. PART NO. NAME AND DESCRIPTION %E:
|
T GROUP 1=7 ROCKER ARM ATTACHMENT
1 21.[09}4.8 M_’Rﬁﬂker--lunil:qt---ilnunat-H.R
2 9N"595 PIN’ Hydrauliﬂ Lift Fork LE?Eling e & ® ® ® ° ® & w ® 1
CCTTER PIN, 1/8 x 1 - Attach Rocker Arm to Main Frame 1




Part No.

149813
150435
105027
7001542

7502413

DECALS

Description

PTO Instructions

Main Drive Instructions
Series 503

"Ford" I.D. 4-1/2 x 25, 42
White Block Letters

"Be Careful"

13

Page No.

) Wil \wi\w




gafé’ﬁeﬁ(}ﬁg/%

b e ey

NUMERICAL INDEX

11,13

o
o

oo o

-

4, 7,11, 1

oo
°oo

=< =00 NN WW OHOOOCOOWOU WWIW=] JWWIWwu w-=Jowcao w W

—t

—_

o

R

240830
240831
240832
240844
240854
240948
242117
243133
260139

305088

7001542
7500817
7500856
7500973
7500974
/7500989
7501035
7501098
7501602

75602283
7502413
7502432
7502433
7502434
7502435
7502436
7502438

—_ —3
—= O O,

10,

I
= [
Cy 00O — 0 W

[N S, R " —

—
il

OO0 MW W W

N O PO STt .|

9N-595 18 146838
PBF-9580 3 146839
106964 11,13 146842
106266 11 146843
107846 16, 17 146913
107849 16, 17 147073
140428 6, 9 147074
14078 3 147075
140854 5,9 147077
142382 15 147081
144926 16 147082
144930 16 147864
144949 16, 17 147879
145975 15 148163
146510 3 148164
146534 13 148166
146535 10, 13 148227
146537 11, 13 148228
146543 b, 8 148466
146545 11,13

148822
146546 11, 13 148824
146549 3, 148825
146550 3 1490560
146555 15 149051
146559 15 149076
146563 15 149079
146564 15 149116
146565 15 149147
146568 8 149176
146572 5, 8 149180
s , | raers
146607 5, 6,8 150527
146616 8 163893
146619 8 164152
146620 5, 8 164153
146780 16 164154
146781 16, 17 173023
Ll 8 210392
146791 8
146793 8 240166

240789
146796 3 240793
146802 8 240795
146808 10, 13 240801
146810 , 11,13 240802
146811 11, 13 240803
146818 5, 8 240814
146828 13 240815
146829 13 240817
146835 6, 9
146937 6.9

PA-3L50-L

20

April,1980




	Ford 503-2 503-2 Side Delivery Rake - Parts List.pdf
	Front Cover.gif
	Page 00 - Group Index - Series 503 Side Delivery Rakes.gif
	Page 01 - Model Index.gif
	Page 02 - Assembled unit - diagrams.gif
	Page 03 - Frame - diagram.gif
	Page 04 - Drive Parts - diagram.gif
	Page 05 - Drive Parts - parts list.gif
	Page 06 - Drive Parts - parts list.gif
	Page 07 - Drive Parts - 14-72 - diagram.gif
	Page 08 - Drive Parts - 14-72 - parts list.gif
	Page 09 - Drive Parts - 14-72 - parts list.gif
	Page 10 - Reel Parts - diagram.gif
	Page 11 - Reel Parts - parts list.gif
	Page 12 - Reel Parts - 14-72-diagram.gif
	Page 13 - Reel Parts - 14-72-parts list.gif
	Page 14 - Stripper Parts - diagram.gif
	Page 15 - Stripper Parts.gif
	Page 16 - Gauge Wheel.gif
	Page 17 - Dual Wheel Attachment.gif
	Page 18 - Rocker Arm Attachment.gif
	Page 19 - Decals.gif
	Page 20 - Numerical Index.gif




